
sleesch
Typewritten Text
for use with "M" serial numbers

sleesch
Typewritten Text
2-year warranty



	
PA

R
TS LIST

	 2-100-119	 ARMature ASSemblY  
	 788-015	 RETAINING RING
	 140-010	 BALL BEARING
	 431-005	 CenTeR Housing ASSEMBLY 
	 421-065	H OUSING Brush end 3.62 62”
	 2-400-101	 Plain end HOUSING ASSEMBLY
	 144-049	 BEARING - FLANGE (service center only)
	 880-003	 SEAL
	 880-006	 SEAL WITH SHIELD
	 2888460	 Seal & Oring Kit
	 188-037	 BRUSH  ASSEMBLY [2.EA]
	 725-050	 BRUSH RETention- PAPER TUBE
	 738-036	 BRUSH PLATE W/HOLDER
	 640-008	leadwire  10 ga
	 640-107	leadwire  red 10 ga
	 975-040	 SPRING - TORSION [2.EA]
	 337-036	 GASKET	
	 701-008	 o-RING, thru-bolt [2.EA]
	 701-081	o -RING
	 830-007	 SCREW-8-32  [2.EA]
	 830-008	 THRU-BOLT 10-32x9.2 [2.EA]
	 990-067	was her- steel thrust
	 990-070	 washer- nylatron [2.EA]
	 2096031	 MOTOR ASSEMBLY 24V F/W 52” 
	 2032006	 TUBE- COMPOSITE 52” w/4 hole
	 2032005	 TUBE- COMPOSITE 48” W/4 HOLE 
	 1378131	 PROPELLER  kit 
	 2091160	 PROPELLER W.WEDGE 2
	 2151726	 WASHER-5/16   SS
	 2053101	 NUT-PROP NYLOC
	 2092600	 PIN-DRIVE 
	 2262605	pin - bwgrd  upper threaded zp
	 9908236	 washer- 1/4 flat zinc [2.EA]
	 2223100	 nut- tension 5/16-18 ss [2.EA]
	 2991841	 MOUNT- BOW ASSY, LNG FW 52” W/O BGRD
	 2991842	 MOUNT- BOW ASSY, LNG FW 62” W/O BGRD
	 2264246	 ARM-UPPER LONG FW
	 2293501	 BUSHING- STAINLESS STEEL [4.EA]
	 2263500	 BOLT- SHOULDER  MAxxUM [2.EA]
	 2774317	 ARM-LOWER ASSemblY,LONG,FW,extra
	 	 	 [includes 39, 43–47, 86,87]
	 2263913	 MOTOR REST  LONG FW
	 2265514	 DECAL- MAXXUM MOTOR REST [2.EA]
	 2261505	 SPACER- MOTOR REST [6.EA]
	 2773986	 BOWPLATE- w/insert
	 2251601	 ROPE (40”), MAXXUM MOUNT
	 2261708	 WASHER- 3/8x1/2x.010 ss [2.EA]
	 2267318	 BEARING NYLINER [2.EA]
	 2263434	 SCREW, 8-18X1” PPH [2.EA]
	 2152610	 SPRING- PIN LOCKBAR [2.EA]
	 2233600	 LOCK BAR- BOW MOUNT
	 2233602	 LOCK BAR REAR - ZINC
	 2152700	 SPRING- LOCKbAR CAD.PLTD
	 2262703	 SPRING STOP-  MAXXUM
	 2153604	 EYE SHAFT- 2LOCKBAR LG PLTD 
	 2260506	H INGE-PIN HEADLESS ZINC 
	 2293811	 YOKE- MAKXUM MOUNT,polypropylene
	 2772016	 TUBE W/BEARING RACE ASSemblY 52”
	 2772014	 TUBE W/BEARING RACE ASSemblY 62”

1
2
3
4
5
6
7
8
9
n

10
11
12

12b
12r

13
14
15
16
17
18
19
20
21
22

 n
23
24
25
26
28
29
30
n

31
32
33
34

35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
n

	 2272067	 TUBE OUTER-24” 4 HOLES 48”-52”
	 2272068	 TUBE OUTER-34” 4 HOLES 62”
	 2266260	 BEARING RACE  
	 2266220	 BEARING RACE- STEEL 
	 2991762	 BOWGUARD ASSemblY- FT CTRL,fw 52”
	 2991763	 BOWGUARD ASSemblY- FT CTRL,fw 62”
	 2772319	 BRACKET BASE TOP/INSERT ASSEMBLY 		
	 2991771	 BRKT BoTToM/BEARING FW ASSEMBLY 52”
	 2991770	 BRKT BoTToM/BEARING FW ASSEMBLY 62”
	 2772352	 EYELET- ROPE kit
	 2263423	 SCREW 5/16-18 x 1” shcs ZINC
	 2263425	 SCREW 5/16-18 X 2 1/2” shcs [2.EA]
	 2071541	 SPRING SLEEVE- UPPER 
	 2071535	 SPRING SLEEVE- LOWER 
	 2262712	 SPRING- BOWGUARD, fc PAINTED
	 2994830	 BAG ASSemblY- MAxXUM
	 2263431	 SCREW- 1/4-20 X 3.5 PPH [6.EA]
	 2261713	 WASHER- 1/4 FLAT S/S [6.EA]
	 2263103	 NUT- 1/4-20 NYLOCK-JAM SS [6.EA]
	 2994832	 BAG ASSemblY- MAx101 62”
	 2266000	 BEARING BALL- STEEL [2.EA]
	 2266115	 BEARING CONE
	 2261622	 COLLAR HALF- ALUM. [2.EA] 
	 2263453	 SCREW- 1/4-20X3/4  [2.EA]
	 2280201	 CONTROL BOX COVER
	 2372100	 SCREW- 8-18 X 5/8 THD [4.EA]
	 2275604	 DECAL- COVER MAX70/FC
	 2990140	directional  indicator
	 2282730	spring - INDICATOR
	 2053414	 SCREW- 8-32 X 1/2 TRI-LOBE  [3. ea]
	 2267800	 GEAR- INDICATOR
	 2372100	 SCREW- 8-18 X 5/8 
	 2355410	 SHRINK TUBE- 3/8 OD X 2” [3.EA]
	 2232360	 PULLEY- CABLE DRUM
	 2261730	 WASHER- NYLON A/T CON 
	 2996247	 TOP BEARING RACE /PINION DRIVE 
	 2223468	 SCREW- 8-32 X 7/16 [4.EA]
	 2262607	pin - clEvis zp maxxum bwgrd
	 2260805	clip - spring zp max bg
	 2150400	 PULL- GRIP
	 2151700	 WASHER- EYE SHAFT(.562 OD)
	 2994496	 FOOT PEDAL/PLUG ASSemblY
	 2993705	 PUSH- BUTTON magnet assy
	 2302732	 SPRING- LOWER PEDAL
	 2260810	clip , reed switch
	 2280115	 KNOB- SPEED CONTROL (VAR)
	 2263000	 E-RING ThU-ARC
	 2266413	 TENSION SCREW PLATE FTPEDAL
	 2260511	 PIN- PIVOT A/T FT PDL
	 2774550	 FT PEDAL BASE/PIN ASSemblY
	 2262301	 PULLEY- FOOT PEDAL
	 2223430	 screw- #8x3/4 pph type 25 ss [4.ea]
	 2266400	 COVER- PULLEY
	 2301310	 SCREW- 8-18 X 1/2 [4.EA]
	 2264056	 CNTROL BOARD ASSemblY 24-36V MAX
	 2365107	 INSULATING PAD (2.3X3.2)
	 2223455	 SCREW- 10-32 X 1/2” [2.EA]
	 2211410	 EXTENSION CABLE- SONAR ONLY
	

51

52
53
n

54
55

56
57
58
59
60
61
n

*63
*64
*65
n

66
*67
*68
*69
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
89
90
91
92
95
96  
97

*98
99

100
101
103
104
105
106
110
111

  2261220	 WIRE HARNESS AT & MAX
	 2267505	 CABLE ASSemblY- RIGHT (5’)
	 2267515	 CABLE ASSemblY- LEFT (5’)
	 2265430	 CABLE JACKET (5’)
	 2265110	 BOOT- CONTROL BOX
	 2265115	 BOOT- FOOT PEDAL BASE
	 2372100	 SCREW- 8-18X5/8 THD [2.EA]
	 2261714	 WASHER- MAXXUM FT PDL [2.EA]
	 2261901	 BRACKET- CONDUIT
	 2263210	 BRACKET- CONDUIT ADJUST
	 2263104	nylock  keeper
	 2266366	 SCREW- 1/4-20X2” Stl PPH
	 2261233	 LEADWIRE- VARIABLE
	 2020700	 TERMINAL RING- 3/8” [2.EA]
	 2256300	 TIE WRAP- 5.5’ BLACK	
	 2263201	 CLAMP WIRE HARNESS MICRO [2.EA]
	 2332103	 SCREW- 6-20X3/8 THD (SS) 
	 2254031	 SWITCh- MOM/OFF/CON
	 2266412	 SWITCh PLATE-  FT PEDAL
	 2332103	 SCREW- 6-20X3/8 THD SS [2.EA]
	 2256301	 TIE WRAP- 5.5” WHITE [2.EA]
	 2774511	 BOTTOM PLATE- MAXXUM FT 
	 2372100	 SCREW-8 X 1/2”  (SS)  [5.ea]
	 2263455	 screw- #12-14x1/2 thr frm [4.ea]
	 2265126	 bumper pad- foot pedal [4.ea]
	 2266610	 DECAL- ON/OFF SWITCH
	 2282500	 CONTROL BOX
	 2267800	 GEAR- INDICATOR [2.EA]
	 2262221	 INDICATOR- DRIVE
	 2261905	 BRACKET/INDICATOR
	 2301310	 SCREW- 8-18X1/2”
  2264015	 LIGHT/INDICATOR
  2991550	clamp  collar assembly
  2071550	clamp  collar “a”
  2071555	clamp  collar “b”
  2072621	pin -knurled
  2281505	knob -clamp collar
  2071718	was her #10 nylon retaining
  2073102	nut  - hex 1/4 - 28 ss
  2071560	split  collar
  2263804	strap  - velcro 30.5” 
  2075120	uret hane pad
  2261540       insert-threaded bowplate (2 ea)

 62” ONLY 
2030710 	 CONNECTOR BUTT [2.EA]
2030317	 WIRE EXTENSION 18” RED
2030316	 WIRE EXTENSION 18” BLACK
2375400	 SHRINK TUBE  1/4ODX1-3/4 [2.EA]

112
113
114
115
116
117
118
119
120
121
122
123
124
126
127
128
129
133
134
135
136
137
138
139
140
141
142
143
144
145
146
147
n

148
149
150
151
153
155
156
157
200
205

158
159
160
161

* This item is part of an assembly. This item cannot be sold separately due to machining and /or assembly that is required.				    P/N 2274962   REV. V   ECN 32961            2-11

In the U.S.A., replacement parts may be ordered directly from MINN KOTA Parts Dept.,  121 Power Drive, P.O.Box 8129, Mankato, 
Minnesota 56002-8129. In Canada, parts may be ordered from any of the Canadian Authorized Service Centers shown on the enclosed 
list. Be sure to provide the model and serial numbers of your motor when ordering parts. Please use the correct part numbers from 
the parts list. Payment for any parts ordered from the MINN KOTA parts department, may be by cash, personal check, Discover Card, 
MasterCard or VISA. To order, call 1-800-227-6433 or FAX 1-800-527-4464.

Hors de États-Unis, voir la liste ci-jointe pour le Centre de Service Agréé MlNN KOTA le 
plus proche. Lors d’une commande, ne pas oublier de fournir le numéro de modèle et le 
numéro de série du moteur. Toujours mentionner le numéro de pièce exact figurant sur la 
liste des pièces de rechange.

	
PA

R
TS LIST



		O


PER
A

TION


 	
                                                               FONCT




IONN



EM

ENT	


5

                     w
iri

n
g

 diagra






m

                  Sc
h

ém
a

 de
 c

â
b

lage


         

12

12v

24v

36v

B+

M-

B-

M+

BLK/RED, NOIR/ROUGE M+

BLACK/NOIR M-

CONTROL BOARD/
CARTE DE COMMANDE

INDICATOR LIGHT
VOYANT

BLACK/NOIR B-

RED/ROUGE B+

MOTOR/
MOTEUR

MOMENTARY SWITCH
COMMANDE MOMENTANEE

SPEED ADJUSTMENT  KNOB
MOLETTE DE REGLAGE DE LA VITESSE

BATTERY 1
BATTERIE 1

BATTERY 2
BATTERIE 2

BATTERY 3
BATTERIE 3

BATTERY 1
BATTERIE 1

BATTERY 2
BATTERIE 2

BATTERY 1
BATTERIE 1

YELLOW / JAUNE

GREEN / VERT

WHITE / BLANC

BL
K/

BR
OW

N

NOIR
/M

AR
RON

BLK
/O

RANGE

NOIR
/O

RANGE

OPTIONAL BROWN WIRE *
SEE BOAT WIRING DIAGRAM
FIL MARRON OPTIONNEL *
ÉQUIPÉS DE SONAR. VOYEZ LE SCHÉMA DE CÂBLAGE DU BATEAU.

MOM/OFF/CON SWITCH
COMMANDE MOM/OFF/CON

R
ED

/R
O

U
G

E 
M

+
BL

AC
K/

N
O

IR
 M

-

FUSE *
FUSIBLE *

* US MOTORS ONLY

* MOTEURS US SEULEMENT

This is a universal multi-voltage diagram. Double check your motors voltage for proper connections
Ceci est un schéma à tension multiple universel. Revérifiez la tension de votre moteur pour bien le brancher.

FOOT PEDAL CONTROLS: 
Most controls on the remote foot pedal are easy to 

operate by either foot or hand:

	 • Rotary Speed Control. These motors offer infi-
nitely variable speeds. Turn the knob clockwise to 
increase speed and counter-clockwise to decrease 
speed.

	 • MOM / OFF / CON Switch. When depressed 
to CON, the “constant on” allows you to run con-
tinuously without keeping your foot on the pedal. 
Depress the switch MOM for momentary opera-
tion or to OFF.

	 • Momentary Switch. With the MON / OFF / CON 
set to “MOM”, a toe touch on the “momentary” 
switch turns  the motor on. Let up and the motor 
stops. 

	 • Right /Left. Push the toe end of the foot rest 
down to turn right and push the heal end of the 
foot rest down to turn left. Watch the lighted indi-
cator on the motor head to check direction.

	 • Forward/Reverse. The motor always drives forward 
by depressing the constant on or momentary switch. 
You can reverse the direction of thrust by turning the 
motor 180°. 

PÉDALE DE COMMANDE: 

La plupart des commandes peuvent être facilement 
effectuées à la main ou au pied à partir de la 
pédale de commande:

	 • Molette de réglage de la vitesse. Ces moteurs 
permettent une gamme infinie de vitesses. 
Tourner la molette dans le sens horaire pour 
accélérer et dans le sens inverse pour ralentir.

	 • Commande MOM/OFF/CON (momentané/arrêt/
continu) Mettre la commande sur «Continu» pour 
faire tourner le moteur continuellement sans avoir 
à laisser le pied sur la pédale. Appuyer sur MOM 
pour un fonctionnement momentané.

	 • Commande momentanée. La commande MON / 
OFF / CON sur «MOM», une simple pression sur 
la commande «momentanél» met le moteur en 
marche. Il s’arrête dès que la touche est relâchée. 

	 • Droite/gauche. Appuyer sur l’avant de la pédale 
pour tourner à droite et sur le talon  pour tourner à 
gauche. Voir l’indicateur lumineux sur le boîtier de 
commande pour vérifier la direction.

	 • Inverseur de marche. Le moteur tourne toujours 
dans le même sens. Pour inverser le sens de 
marche Pour inverser le sens de marche, faire 
pivoter le moteur de 180°.

CAUTION: Switch the MOM / OFF / CON con-
trol to OFF when not in use. If the motor 
control is left on and the propeller rota-
tion is blocked, severe motor damage can 
result. Trolling motor will deplete bat-
tery if switch is left in MOM (momentary) 
or CON (continuous) position. 

ATTENTION: TOUJOURS METTRE LA COMMANDE 
MOM / OFF / CON SUR ARR  T LORSQUE LE 
MOTEUR N’EST PAS UTILISÉ. SI LA COMMANDE 
DU MOTEUR EST SUR MARCHE ET QUE L’HÉLICE 
EST COINCÉE, LE MOTEUR RISQUE D’  TRE 
ENDOMMAGÉ. Trolling moteur épuiser la 
batterie si l’interrupteur est à gauche 
dans MOM (momentanée) ou CON (continu) 
position. 

sleesch
Typewritten Text
Maxxum 70 is 24-volt only!




